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Spare parts

OV 3450
Position Description Reference Public price 

ex.VAT Euros

1 Main body 2wd ii grey R0589102 105,00

2 Float R0539700 12,68

3 Flow outlet R0517500 8,97

4 Motor block type a R0637800 315,00

5 Propeller R0517000 5,17

6 Motor screen R0517600 2,60

7 Brush roller R0517400 34,65

8 Roller support grey R0518702 2,56

9 Screw 4*25 mm (*5) R0638900 2,21

10  17 Gear (*2) R0639000 6,91

11 Outer bearing (*2) R0639100 2,56

12 Rampe R0519000 5,25

13 Transmission R0517200 17,59

14 Brush type 1 pms7712 zodiac (*2) R0635903 42,00

15 Wheel bushing zodiac R0636700 3,50

16 Rim rear grey zodiac R0636102 18,88

17 Rim large grey zodiac R0636003 18,88

18 Tire rear black zodiac R0636300 9,44

19 Tire large black zodiac R0636201 9,44

20 Filter canister support R0517700 21,47

21 Fine filter v R0636600 47,25

22 Cover grey R0713600 52,50

23 Cover latch grip pms7712 R0638701 2,56

24 Roller (*2) R0518100 25,20

25 Caddy tube R0565200 30,98

26 Caddy handle R0565000 18,88

27 Caddy wheels (*2) R0565100 30,98

28 Handle grey R0540402 5,17

29 Caddy accessories R0564900 19,43

30 Caddy base R0564800 30,98

31 Floating cable 18m R0516800 210,00

32 Floating cable clamp (*5) R0567900 3,36

33 Floating cable plug R0565600 30,47

34 Motor block shaft pin (*5) R0567800 3,99

35 Screw 4*16mm (*5) R0608500 1,05

36 Drive gear (*2) R0518800 7,31

37 Screw 4*12 mm (*5) R0516700 1,31

38 Screw 2.9*9.5 Mm (*5) R0639200 1,05

39 Screw 2.2*6,5Mm (*5) R0564500 1,31

40 Control unit type 9v R0713300 393,75
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